
 

PULL-F(SB57) 
 

FOLDABLE PULL UP BAR 

 

 

 

 

 

 

 

 

 



 

PART LIST                                                                                    
No. Description Qty 

1 Main Frame 1 

2 Adjustable Frame 2 

3 Pull up Bar 1 

4 Pins 2 

5 Bushing ￠38*￠32*￠25.2*18 4 

6 Flat Washer ￠11*￠20*2 6 

7 Flat Washer ￠10.5*￠30*2.5 2 

8 Spring Washer ￠10 2 

9 Nut M10 6 

10 Expansion Bolt M10*70 4 

11 Hex Bolt m10*20 2 

12 Expansion Bolt M10*70 6 

 

EXPLODED DRAWING                        

 


